SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 13 FEB 2018 17-31:56

Date: 13.FEB 2018 17:32:50
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.51574 MHz -58.43 dBm -45.43 dB 30.000 MHz 690.000 MHz 100.000 kHz 683.89805 MHz -58.70 dBm -45,70 dB
725,000 MHz 1.000 GHz 100.000 kHz 938.32418 MHz -57.81 dBm -44,81 dB 725,000 MHz 1,000 GHz 100.000 kHz 944 64286 MHz -57.68 dBm -44,68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -46.71 dBm -33.71dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -46.99 dBm -33.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86177 GHz -42.34 dBm -29.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86227 GHz -42,07 dBm -29.07 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83204 GHz -44,16 dBm -31.16 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.43414 GHz -44.42 dBm -31.42 d&
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Middle Channel / QPSK

Middle Channel / 16QAM
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 656.52174 MHz -58.58 dBm -45.58 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B2.24888 MHz -58.62 dBm -45.,62 dB
725,000 MHz 1.000 GHz 100.000 kHz 911.95055 MHz =-57.74 dBm -44,74 dB 725,000 MHz 1,000 GHz 100.000 kHz 919.09341 MHz -57.72 dBm -44,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88875 GHz -47.50 dBm -34.50 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98125 GHz -47.49 dBm -34.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42.07 dBm -29.07 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85577 GHz -42,33 dBm -29.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41215 GHz -44,38 dBm -31.38 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.82704 GHz -44.61 dBm -31.61de
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 13 FEB 2018 17-42:13

Date: 13 FEB 2018 17-41:19

Spectrum u%;" Spec ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 657.51124 MHz -58.61 dBm -45.61 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.17541 MHz -58.46 dBm -45.46 dB
725,000 MHz 1.000 GHz 100.000 kHz 986.40110 MHz -57.80 dBm -44,80 dB 725,000 MHz 1,000 GHz 100.000 kHz 965.79670 MHz -57.74 dBm -44,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99175 GHz -47.18 dBm -34.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -47.64 dBm -34.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84427 GHz -42.19 dBm -29.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87227 GHz -42,14 dBm -29.14 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.42514 GHz -44.44 dBm -31.44 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.83104 GHz -44,53 dBm -31.53 dg
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LTE Band 12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 235.32234 MHz -58.60 dBm -45.60 dB 30.000 MHz 690.000 MHz 100.000 kHz 245.54723 MHz -58.53 dBém -45,53 dB
725,000 MHz 1.000 GHz 100.000 kHz 971.01648 MHz -57.65 dBm -44,65 dB 725,000 MHz 1,000 GHz 100.000 kHz 909.20330 MHz -57.77 dBm -44,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.30 dBm -33.30 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98075 GHz -47.68 dBm -34.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85277 GHz -42,10 dBm -29,10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -42,32 dém -29,32 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.40765 GHz -44.,32 dBm -31.32 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40865 GHz -44.49 dBm -31.49 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 13 FEB 2018 17-51:35

Date: 13 FEB 2018 17-50:41

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz B684.55772 MHz -58.63 dBm -45.63 dB 30.000 MHz 690.000 MHz 100.000 kHz 686.20690 MHz -58.50 dBém -45,50 dB
725,000 MHz 1.000 GHz 100.000 kHz 909.47802 MHz -57.62 dBm -44,62 dB 725,000 MHz 1,000 GHz 100.000 kHz 947.930956 MHz -57.85 dBm -44,85 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.B6528 GHz -47.77 dBm -34.77 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99025 GHz -47.32 dBm -34.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94426 GHz -42.30 dBm -29.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84527 GHz -42,18 dBm -29.18 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83804 GHz -44.54 dBm -31.54 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.83004 GHz -44.49 dBm -31.49 de
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum - Spect 1 -
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 654.87256 MHz -58.37 dBm -45.37 dB 30.000 MHz 690.000 MHz 100.000 kHz 686.20690 MHz -58.61 dBm -45.61 dB
725,000 MHz 1.000 GHz 100.000 kHz 989.69780 MHz -57.81 dBm -44,81 dB 725,000 MHz 1,000 GHz 100.000 kHz 962.22527 MHz -57.72 dBm -44,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.93 dBm -33.93 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -47.44 dBm -34.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42.17 dBm -29.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.82927 GHz -42,30 dBm -29.30 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.40665 GHz -44,51 dBm -31.51dB 7.000 GHz 9,000 GHz 1.000 MHz 7.41165 GHz -44,32 dBm -31.32 dg
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12/ 1.4MHz
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 683.23838 MHz -58.45 dBm -45.45 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B86.53673 MHz -58.66 dBm -45,66 dB
725,000 MHz 1.000 GHz 100.000 kHz 966.07143 MHz -57.67 dBm -44,67 dB 725,000 MHz 1,000 GHz 100.000 kHz 937.50000 MHz -57.81 dBm -44.81 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -47.38 dBm -34.38 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99275 GHz -47.49 dBm -34.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -42.15 dBm -29.15 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95676 GHz -42.24 dBm -29.24 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41065 GHz -44,43 dBm -31.43 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40465 GHz -44 45 dBm -31.45 d&
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B86.86657 MHz -58.53 dBm -45.53 dB
725,000 MHz 1.000 GHz 100.000 kHz 871.56593 MHz =-57.76 dBm -44,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85676 GHz -47.56 dBm -34.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86277 GHz -41.98 dBm -28.98 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.42714 GHz -44,41 dBm -31.41 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 13 FEB 2018 1850:55

Date: 13.FEB 2018 18:52:08
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B85.87706 MHz -58.47 dBm -45.47 dB 30.000 MHz 690.000 MHz 100.000 kHz 688.51574 MHz -58.65 dBm -45.65 dB
725,000 MHz 1.000 GHz 100.000 kHz 929.80769 MHz -57.67 dBm -44,67 dB 725,000 MHz 1,000 GHz 100.000 kHz 925.13736 MHz -57.77 dBm -44,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -47.26 dBm -34.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99825 GHz -47.48 dBm -34.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -42.24 dBm -29.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -42,25 dBm -29.25 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.81305 GHz -44,56 dBm -31.56 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.42214 GHz -44.50 dBm -31.50 d&
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Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

@1 AvgPwr
Limit heck PAR
10 ﬂdH\" SPURIOUS. INE_ABS PABS

J5_LINE_ABS_

Date: 13.FEB.2018 18.55.37

-30 dBm
-40 dBm
il [ B
-50 derr
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 657.18141 MHz -58.60 dBm -45.60 dB
725,000 MHz 1.000 GHz 100.000 kHz 961.12637 MHz -57.55 dBm -44,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86076 GHz -47.72 dBm -34.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86427 GHz -42.27 dBm -29.27 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85054 GHz -44,19 dBm -31.19 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 235.65217 MHz -58.61 dBm -45.61 dB 30.000 MHz 690.000 MHz 100.000 kHz 563.17841 MHz -58.52 dBm -45,52 dB
725,000 MHz 1.000 GHz 100.000 kHz 874.86264 MHz =-57.70 dBm -44,70 dB 725,000 MHz 1,000 GHz 100.000 kHz 953.70879 MHz -57.72 dBm -44,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -47.59 dBm -34.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98825 GHz -47.36 dBm -34.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -42.35 dBm -29.35 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -41,63 dBm -28.63 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.84154 GHz -44.47 dBm -31.47 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40865 GHz -44,55 dBm -31.55 d&
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Highest Channel / 64QAM

Ref Level 0.00 dBm
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B85.87706 MHz -58.58 dBm -45.58 dB
725,000 MHz 1.000 GHz 100.000 kHz 907.55495 MHz -57.65 dBm -44,65 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87876 GHz -47.65 dBm -34.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87877 GHz -41.93 dBm -28.93 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41865 GHz -44,52 dBm -31.52 dB
il
L L J L

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB-39 of 41



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 247.52624 MHz -58.46 dBm -45.46 dB 30.000 MHz 690.000 MHz 100.000 kHz 668.72564 MHz -58.60 dBm -45,60 dB
725,000 MHz 1.000 GHz 100.000 kHz 889.69780 MHz -57.85 dBm -44,85 dB 725,000 MHz 1,000 GHz 100.000 kHz 966.89560 MHz -57.80 dBm -44,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.97 dBm -33.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98825 GHz -47.66 dBm -34.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -42.19 dBm -29.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42,20 dBm -29.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85204 GHz -44,45 dBm -31.45 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.82554 GHz -44.20 dBm -31.20 d&
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 674.66267 MHz -58.53 dBm -45.53 dB
725,000 MHz 1.000 GHz 100.000 kHz 941.89560 MHz =57.46 dBm -44,46 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85826 GHz -47.52 dBm -34.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -42.30 dBm -29.30 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83504 GHz -44,39 dBm -31.39 dB
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saronas. FCC RF Test Report

Report No. : FG811821B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0037
40 Normal Voltage 0.0018
30 Normal Voltage 0.0069
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0114

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0041
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0042
20 Normal Voltage 0.0000
20 Battery End Point 0.0049

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB-41 of 41




s=amranas. FCC RF Test Report Report No. : FG811821B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.68 4.7 5.22 6.03 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 6.58 6.41 - - PASS
Highest CH - - - -
SPORTON INTERNATIONAL INC. Page Number : A7-1 of 27

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 13 / 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Date: 16.FEB.2018 13:4413

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

— - T

o o ——

0.0 0.0 -

5 % 3
Y
1E ’l - 1E-
% ; T

1E 1 1E kS

CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 | 19.83 dem 23,50 dBm 3.67 d8 .87 0B 3.50 0B Trace 1 [ 20,71 dem 26,03 dbm 5.32 d8 2.49 d8 3.97 da 4.70 d8 5 de

I e—— I e——

Date: 16.FEB 2018 13:45:41

LTE Band 13 / 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

Date: 16.FEB. 2018 13:40:28

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
— [
[

o — o

0. L : 0. % :

1E- - 1E- -

“ | 5
N \ \
1E- 1€ ‘.\
\
. L
1 1 ]
| i

CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB

G y Cumulative Distri Function Somples: 130000 c 'y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 19.62 dbr 24,66 dim 5.24 d8 2.90 d& £.10 dB Trace 1 [ 19.56 dBm 26,57 dém 5.98 d8 3.01d8 4.96 dB 5.03 d8 5.55 d&
e e
L JL J L JL J Wy we

Date: 16.FEB. 2018 13.40:48

LTE Band 13 / 10MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

Date: 16.FEB.2018 13:40:00

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
i =
_— s
o o
g
00 "\ 00 5
\ .
1E- 7 1E- -
v 5
| o N N
\
1E 1E x
4
\
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 18,17 dem 24,63 dBm 6.66 d8 3.04 0B 5.16 0B 5.58 0B 6.67 08 Trace 1 [ 1854 dbm 26,45 dBm 7.91 d8 3.13 d8 5.13 d8 5.41 d8 7.33 08
—— e —
L il J L il ] [

Date: 16.FEB.2015 13:40.09

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG811821B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.93 4.92 - - - - - -
Middle CH - - - - 484 | 4.92 9.87 9.69 - - - -
Highest CH - - - - 495 | 4.89 - - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.92 - - - - - - -
Middle CH - - - - 4.88 - 9.71 - - - - -
Highest CH - - - - 4.90 - - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A7-3 of 27
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 13

Lowest Channel

/ 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 10.80 dB & RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 14.97 dbm)| MI[1] 13.16 dBm
780.39900 MHz 781.52600 MHZ]
= e 26.00 dB @ nd 26.00 dB
) P By ™ 4.925000000 MHz - A e BYL e ) 4.915000000 MHz
di d A Ny PN o B Pl
1 ’{ Q factor %“1 158.5 n i 4 factor 1l 159.0
i A A
o 7 0 v
10 d - -10 di \Y‘
/ \
20 d - 20 d -
- e LT n
-0 - el -30 e -
I,
40 df A 40 de <
T Ptav v
. -
S0 o 50 d
-6 df -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 780.399 MHz 14.97 dBm nd@ down 4.925 MHz M1 7B1.528 MHz 13.16 dBm nd@ down 4915 MHZ
T 1 777.052 MHz -10.84 dam nd8 26.00 dB TL L 777.062 MHz -12.81 dbm n 26,00 d8
T2 1 781.978 MHz -11.16 d8m Q factor 158.5 T2 1 7B1.978 MHz -12.46 dBm Q factor 159.0

L I

Date: 16.FEB.2018 12.46.43

J

L U

DCate: 16, FEB.2018 12.46.33

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.85 dBm) ™M1[1] 12.94 dBm)
782.81900 MH?Z| 782.48000 MHz
= dB 26.00 dB @ ML ndB 26.00 dB
[ A Py BERARA o 51 - NP n &
g A s [ B AR, W 4.835000000 MHZz 104 . B : X By - sy 4.915000000 V\H.z
T Q factor 161.9 } v Q factor | 159.2
od od - :
1 ] I
-10 d - 10 d o 'fi
20 d - 20 d - -
AL \ / Yfn
a0 N o A, B SN 33,6y A - e |
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 782.819 MHz 14.85 dBm nd@ down 4.835 MHz M1 7BZ.48 MHz 12.94 dBm nd@ down 4915 MHZ
TL 1 779.602 MHz -11.16 dm ndd 26.00 dB TL L 779.562 MHz -12.90 dbm ndd 26.00 dB
T2 1 784.438 MHz -11.11 d8m Q factor 161.9 T2 1 7B4.47B MHz -13.46 dBm Q factor 1569.2
—
L U J wa L JU J

Date: 16.FEB 2018 125655

Cate: 16, FEB.2018 1257:05

Highest Channel

/5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

Date: 16.FEB.2018 12.58.05

J

Cate: 16 FEB.2018 125755

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.50 dBm| mili] 13.71 dBm|
78538900 MHzZ| 783.08100 MHz
e g 26.00 dB| & '; ndg, 26.00 dB
04 S e e y VA 4.945000000 MHz 104 ., e aon B¥e n 4.885000000 MHz
] Q factor \ 1508.9 i Q factdf 160.3
i / |
od ; 0 +
{ / L
T
-10 df -10 o i e
! / \
20 d - 20 di
/ / \
R - PRy AR b A Py
-40 -40 df
50 df -50 di
-60 df -60 di
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 785.389 MHz 14.50 dBm ndB down 4.545 MHz ML 7B3.06L MHz 13.71 dém ndB down 4,585 MHz
TL 1 782.032 MHz -11.82 dém ndé 26.00 dB TL 1 782.032 MHz -12.21 dém ndé 26.00 d8
T2 1 786.978 MHz -11.55 dém Q factor 158.8 T2 1 766518 MHz -12.23 dém Q factor 160.3
(] [ ] [

J

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

=

i trum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.33 dBm) ™M1[1] 5 dBm)|
. 782.4600 MHz 10 MHZ,
20 d8 20 d8
- x__ndB 26.00 dB |, yndB 5.00 db|
o ANV A T e e 9.870000000 MHZ 04 A AV NV v .690000000 MHZ]
* 7 Q factor \ 79.3 b i Q factor \ 80.9)
0 dem £ L 0 dam 1 i
4 | f k
-10 dBm + -10 dém T \
i \ / \
20 dBm - _ 20 dem f
7 \
A v -~ / i~
-30 dem A -30 dem y :
-0 dBm — -40 dam
e TAYS Tl
50 dgm -50 der
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782.45 MHz 16.33 dam nd8 down 9,87 MHz ML 7B2.538 MHz 15.65 dam nd8 down 9.60 WHZ
T1 1 777.125 MHz -9.63 dBm nd8 26.00 dB T1 L 777.145 MHz -10.37 dbm nd8 26,00 d8
T2 1 786.995 MHz -9.31 dBm Q factor 79.3 T2 1 7B6.B35 MHz -10.25 dém Q factor 80.9
8 JL J e JL J v

Date: 16.FEB 2018 13:17.08

Cate: 16, FEB2018 13.16.59

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG811821B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz

lo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

12.30 dBm)|
780.93900 MHz
26.00 dB|
4.915000000 MHz
158.8]

Pl

60 df

CF 779.5 MHz 1001 pts Span 10.0 MHz

Marker

Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 780.339 MHz 12.30 dBm nd@ down 4.915 MHz
T1 1 777.042 MHz -13.35 dam nd8 26.00 dB
T2 1 781.958 MHz -13.58 dam Q factor 158.8

L JL J

Date: 16.FEB 2018 13:06.40

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum t"%’ l"%’
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il .00 aBm 14.60 dBm|
3.21900 MHzZ 784.0980 MHz
= neli!1 26.00 dB @ 26.00 dB
04 4.875000000 MHz 104 A g e 9.710000000 MHz
I 3 v 160.7 7 N 80.7
od I od {
! { 1
. ,
-1 d L 10 di
i /
20d f 20d :
i \ 7
A J \ a / = -
RER A" R e 30
-0 d -40 di —
M
50 d 0
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 783.210 MHz 13.09 dBm ndB_down 4.875 MHz M1 784,008 MHz 14.60 dBm ndB_down 9,71 MHZ
TL 1 779.572 MHz -12.83 dém ndd 26.00 dB T1 L 777.165 MHz -11.75 dam ndd 26.00 dB
T2 1 784.448 MHz -12.85 dam qQ factor 160.7 T2 1 7B6.875 MHz -11.31 dam qQ factor 80.7
- - —
L JL J L JL J
Date 16.FEB.2018 13:1162 Date: 16 FEB.2018 13.26.00
Spectrum t"%’
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 12.77 dBm|
78525900 MHzZ|
e Mnde 26.00 dB
04 - . LTI 4.895000000 MHz
/ T ™ fackedi 160.4)
od y T
d o ¥
-1 ¥ ¥
/ |
20 d - .
! \
a0 -
30 g . - AT
-40d
504
60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 785.258 MHz 12.77 dém ndB down 4.655 MHz
T1 1 782.032 MHz -13.29 dam nds 26.00 dB
T2 1 786.928 MHz -13.29 dém  factor 160.4
L L J

Date: 16.FEB.2018 131222

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG811821B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.5 4.51 - - - - - -
Middle CH - - - - 451 4.49 8.97 8.93 - - - -
Highest CH - - - - 4.49 4.49 - - - - - -
Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.46 - - - - - - -
Middle CH - - - - 4.50 - 8.93 - - - - -
Highest CH - - - - 4.51 - - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A7-7 of 27
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Date: 16.FEB.2018 12.46.13

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.71 dBm) 13.41 dBm)
780.85900 MHz 780.82900 MHZ]
= occ Hg 4.495504496 MHz @ 4.505404505 MHZ
e POV Y A freere .
o i ot OV, SOV P 0d X W .
a ﬂ o T
f /
-10 df ri -10 d 7
204 Y 20
M nran, AL .
M sy, ] 0 . fa
40 e -~
AR PN
50 di
&nd 60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.858 MHz 14.71 dBm ML 7B0.829 MHz 13.41 dam
T 1 777.26224 MHz 9.62 dBm Oce Bw 4,495504496 MHz TL L 777.25225 MHz .39 dBm Oce Bw 4.505494505 MHz
T2 1 781.75774 MHz 9.63 dam T2 1 78175774 MHZ 8.06 dam

L U ]

DCate: 16, FEB 2018 12.46.23

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

Date: 16.FEB. 2018 125725

ectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.50 dBm) 13.18 dBm)
781.59000 MHz 781.40100 MHZ]
= Bre 4.505404505 MHz @ CF! 4.485514486 MHZ
. P o T x 2
g fo.E IRt s RS, S 104 R n e N - v
. f \ s / .
a T o T T
\ p / |
-10 df -10 F
/ \ Y
204 - 20d Y
- | [ N \ i f)
(e " .
A S = |30 98y ]
40 df -40 di
50 df 50 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 7B1.50 MHz 14,50 dam ML FBL.4D1 MHz 13.18 dam
T 1 779.75225 MHz 9.55 dBm Oce Bw 4.505494505 MHz TL L 779.76224 MHz 9.24 dBm Oce Bw 4.485514486 MHz
T2 1 784.25774 MHz 8.28 dam T2 1 78424775 MHZ 8.31 dam

L U ]

Cate: 16, FEB.2018 125715

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.78 dBm| mili] 9 dBm
20 782 81200 MHzZ| - 784.17000 MHz
-'j\-[ Oce Bw 4.485514486 MHZ, Oce Bw 4.485514486 MHZ|
04 e L e . _w\ 10 d e Lo A N 2
\ |
ad 7 0d +
10 d / 10d [ A
/, 7 \
20 d J'F
an / Mo -V \
AR TV YN e e vewr
-40d -40 d
50 df -50 di
-60 df -60 di
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 782.812 MHz 14.78 dBm ML 764,17 MHz 13.39 dBm
TL 1 782.25225 MHz 10.30 dBm Oce Bw 4.485514486 MHz T1 1 782.25225 MHzZ 8.06 dBm oce Bw 4. 485514486 MHZ
T2 1 785.73776 MHz 9.76 dBm T2 1 785.73776 MHZ 7.64 dBm

Date: 16.FEB.2018 12.57.35

L )i ] -

Cate: 16 FEB.2018 125745

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

i trum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.39 dBm 17.24 dBm)|
" 782.4600 MHz| ) 779.5420 MHz
= - . 8971028971 MHz @ 3 £.931068931 MHz
L R \T2 TR L 2
10d ¥ 3 104d
] \ \
0 dem ! : 0 dam At
] \ / Y
10 dBm: £ -10 dBm: - T
[ \
20 dBm / \‘ 20 dBm \
J S ! [ ~
-30 dém i -30 dém — —r
;'J /
-0 dBm — -40 dam —
it - R
-50 dBm 50 dBm
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.45 MHz 16.39 dam ML 779,542 WAz 17.24 dam
TL 1 777.5045 MHz 10.33 dBm Oce Bw 5.971028971 MHz T1 L 777.5245 MHz 9.13 dem Occ Bw 5.931066931 MHz
T2 1 7864755 MHz 9.11 dam T2 1 786.4555 MHz 8.94 dam
~ I 4 - JL 4 -
Date: 16.FEB 2018 13:16.40 Date: 16 FEB 2018 131650

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Spectrum

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 10,80 dB & RBW 100 kHz

SWT 18 ps @ VBW 300 kHz  Mode Auto FFT

(@ 17k Max

MIL1] 12.62 dBm
781.45800 MHz

OccBw M1 4.455544456 MHz
N -

e e e N 2oy

-40 df

o

A

e

-50

60 df

CF 779.5 MHz

1001 pts Span 10.0 MHz

Marker

Function Result

X-value 1 Y-value | Function |

Type | Ref | Tre |
M1 1

TL 1
T2 1

12.82 dBm
6.52 dam
7.80 dBm

781.458 MHz
777.28222 MHz
781.73776 MHz

Oce Bw

4.455544456 MHz

L JL

Date: 16.FEB 2018 13:0631

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum i E um =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.35 dBm) ™M1[1] 14.92 dBm)
782.36000 MHz 779.0230 MHz,
= [ 4.495504496 MHz @ T £.931068931 MHz
- : - = e o e e
! | / \
o d ] 0 di L
/ 4
/ ! \
-tod - -10 o 7
i/ !
20 d £ 20 i
e P L v ey 0 / A
-40 d -40 d 7
S B
50 df -50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.38 MHz 12.35 dam ML 779.023 WAz 14,32 dam
T1 1 779.75225 MHz 7.21 dm Oce Bw 4,495504496 MHz T1 L 777.5445 MHz 7.25 dbm Oce Bw £.931068931 MHz
T2 1 784.24775 MHz 8.08 dam T2 1 786.4755 MHz 8.1 dam
- - —
L L J L L J

Date: 16.FEB 2018 131202

Cate: 16, FEB.2018 13.28:50

Highest Channel / 5MHz / 64QAM

pectrum

=

Ref Level 30.00 dém

Offset 10,80 dB & RBW 100 kHz

o Att 30de  SWT 10 ps @ VBW 300 khz
SGL Count 100/100
[@1Pk Max

Mode Auto FFT

MiL1] 11.74 dBm)
783.24100 MHz

4.505494505 MHz

W1 Oce Bw

YT
YV

60 df

CF 784.5 MHz

Marker

Type | Ref | Trc |
ML 1

1001 pts Span 10.0 MHz

¥-value | __Function | Function Result
11.74 dBm
6.28 dBm

5.95 dBm

X-value |
783.241 MHz

782.24235 MHz

786.74775 MHz

oce Bw 4.505494505 MHz

Date: 16.FEB.2018 131212
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

Conducted Band Edge

LTE Band 13

/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
ectrum | um 7
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit heck PABS
20 dbipe—fPURIOUS | INE ABS DAKS 20 dbifpe—8PURIQUS | INE ABS paBS [
10 dBm ﬂ 10 dém “[
ods H 0dBm “
-10 dem = ‘“ -10 dBm — ’ l
-20 dem J I{ -20 dBm J- ‘
SRURIGUS_LINE_ABS I : | SFURIOUS_LINE_aBS_ f\l T
\ _ \
-40 dBm t \_J__ 7 YIL 40 dBm i 7 k
L/ )
-50 dem T 50 dBm i
coca |
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit
763.000 MRz 775,000 MRz 5,250 kHz 766,27872 MRz ~60.31 dBm -25.31 08 762.000 MHz 775,000 MRz 6.250 khz 763.07792 MHz -60.07 dBrm -25.07 d&
775.000 Mz 775.900 MHz 100.000 kHz 775.63701 MHz -48.20 dBm -35.20 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.24321 MHz -48.35 dBm -35.35 dB
775.900 MHz 776,000 MHz 30.000 kHz 775,97208 MHz -52.57 dBm -39.57 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.06079 MHz 53.05 dbm 40.05 db
776.000 MHz 788.000 MHz 100.000 kHz 777.36064 MHz 19.63 dBm -10.37 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 19.59 dBm -10.41 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,01014 MHz -52.70 dém -39.70 d& 788.000 MHz 788,100 MHz 30.000 kHz 788,02532 MHz -52.63 dBm -30.63 dB
788.100 MHz 793.000 MHz 100,000 kHz 790.29056 MHz -48.68 dBm -35.68 dB 788,100 MH= 783.000 MH2 100,000 kHz 788.87008 MHz ~46.99 B 3399 dB
793.000 MHz 806,000 MHz 6.250 kHz B02.61688 MHz -60.24 dBm -25.24 dB 293.000 MHz B06.000 MH2 8250 kiiz 798 00649 MHz 59.94 dBm o404 B
Il ] CJ i

Date: 16,FEB. 2018 12:53:12

Date: 16.FEB. 2018 130434

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ m
m Sp um v
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avgPwr
Limit §heck PARS Limit ¢heck PARS
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS D
10 dem 10 dém
o0de [ —“ 0dem ‘
-10 d8m — ! l -10 dem: — ‘
-20 dBm - ‘\ -20 dem JI li
SPURIOUS_LINE_ABS f SPURIDUS_LINE_ABS
,j L'\\\ | LIME_ABS _,J ]‘
-40 dBm n-‘.,_r- -40 dBm 'M["
-50 dBm 50 dem
EHRR J [ R,
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | REW | Fraquency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
763.000 Mz 775.000 MHz 6.250 kHz 774.98202 MHz -56.92 dém -23.92 dB 763,000 MHz 775.000 MAz 6.250 kHz 772.20080 MHZ ~60.25 dBm 25 25 0B
775.000 MHz 775.900 MHz 100.000 kHz 775.88696 MHz -40.40 d&m -27.40 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,83841 MHz -47.74 dBm -34.74 dB
775,900 MHz 776.000 Mz 30.000 kHz 77598087 MHz =44.23 dbm -31.22 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99416 MHz -52.24 dBm -39.24 db
776.000 MHz 788,000 MHz 100.000 kHz 781,67532 MHz 5.75 dBm -24.25 dB 276,000 MH= 788,000 MHz 100,000 kHz 782, 68332 MHe © 74 dBm 24.26 dB
788,000 MHz 788,100 MHz 30.000 kHz 78803501 MHz -46.18 dBm -33.18 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.03921 MHz -45.73 dBm -32.73 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.48776 MHz -40.93 dBm -27.93 dB 788,100 MH= 783.000 MH2 100,000 kHz 780.77168 MHz 41,30 dBm 2530 db
793.000 MHz 506,000 MHz 6.250 kHz 79308442 MHz -57.15 dém -22.15 dB 293.000 MHz B06.000 MH2 6.050 kHz 795 46104 MHz 54 46 cBm 216 48 dB
Il ) ] i

Date: 16.FEB. 2018 12.48:20
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SPORTON LAB.

FCC RF Test Report

Report No.

FG811821B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum | um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PA
20 dbipe—teuRIOUS }INE Ans DAKS 20 dbife—$PURIOUS | INE ABS pass
10 dem ” 10dem ﬂ
0da H 0dBm ”
-10 dem — ‘” -10 dBm — ‘ ‘
-20 dBm J !‘ 20 dBm " \
SPURIGUS_LINE ABS I | SFURIOUS_LINE ABS 1
-40 dBm: }; \JHL‘ T -40 dBm _J ’.“ \\
-50 dBm Sl I -50 dBm i
sos | s
Start 763.0 MHz 7007 pts stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 Mz | 775.000 MRz 6,250 kHiz 771,34205 MRz ~60.31 dBm -25.31 d& 763.000 MHz | 775.000 MRz 6.250 knz 766.51848 Mhz ~60.14 dbm -25.14 0B
775.000 MHz 775,900 MHz 100000 kHz 775.51114 MHz -47.98 dBm -34.98 dB 775.000 MHz 775,900 MH2 100.000 kHz 775 D14 MHZ 48 24 dbm it 24 dp
775.900 MHz 776,000 MHz 30.000 kHz 775,99236 MHz -52.58 dBm -39.58 dB 775.000 MHz 776.000 MHz 30,000 kHz 375.99436 Mz ~53.00 dam 000 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,31260 MHz 19.29 dBm -10.71 d8 776.000 MHz 788,000 MHz 100,000 kHz 786.63936 MHz 19.44 dBm -10.56 dB
788,000 MHz 788,100 MHz 30.000 kHz 78803382 MHz -53.09 dém -40.09 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.02722 MHz -52.54 dBm -39.54 dB
788.100 MHz 793,000 MHz 100.000 kHz 789.53182 MHz -48.68 dBm -35.63 dB 788 100 MH= 793.000 Mz 100.000 kHz 788 33182 MHe 47 13 dBm 34138
753.000 MHz 205.000 MHz 6.250 kHz 79947403 MHz -60.02 dém -25.09 dB 753.000 MHz 806,000 MHz £.250 kHz 802.82468 MHz -60.12 dbm -25.12 db
Y
I J1 e

Date: 16.,FEB. 2018 12:51:35

Date: 16.FEB. 2018 13:02:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

p m x| spectrum

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep

5GL Count 100/100 SGL Count 100,100

@1 AvaPwr [@1 avgPwr
Limit §heck PABS Limit heck PARS

20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS DA

10 dBm- 10 dém

0de ‘ ‘ 0dem [ '_j

10 dam - | \ -10 dBm — L

-20 dam J 7 -20 dBm J {

SPURIOUS_LINE_ABS ; 1 _;ﬁﬁju:_.rn:_au:_ ...«-'J L

-40 dBm ﬁ‘r -40 dBm I

-50 dBm ~ -50 dBm 1=

0.5, —J e e P

Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ Start 763.0 MHz 7007 pts Stop B06.0 MHz

i Spurious Emissions
Range Low | RangeUp | RBW | Frequency | _Powerabs |  alimit Range Low RangeUp | RBW | Frequency |__Powerabs |  aLimit
763.000 MHz 775,000 MHz 6.250 kHz 774,85015 MHz -56.99 deém -23.99 db 763.000 MHz 775.000 MHz 6.250 kHz 764,25275 MHz 60,06 dbm 25,06 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,89505 MHz -44.95 dBm -31.95 db 775.000 MHz 775.900 MHz 100.000 kHz 775.85009 MHz 47,70 dbm 3470 dB
775,900 MHz 776.000 Mz 30.000 kHz 17593402 MHz =48,97 dbm -35.97 d 775.900 MHz 776.000 MHz 30.000 kHz 775.96858 MHz -52.25 dBm -39.25 db
776.000 MHz 788,000 MHz 100,000 kHz 781,67632 MHz 4.40 dBm -25.60 d& 776,000 MH= 788,000 MHz 100.000 kHz 782 05004 MHz 438 dem ot 64 db
788,000 MHz 788,100 MHz 30.000 kHz 788,06508 MHz -46.08 dém -33.08 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01833 MHz -43.59 dBm -30.59 d&
788.100 MHz 793.000 MHz 100,000 kHz 788.19056 MHz -41.64 dBm -28.64 dB 788,100 MH= 783.000 MH2 100,000 kHz 780.03252 MHz -39.22 B 2622 dB
793.000 MHz 508,000 MHz 5.250 kHz 79330519 MHz -59.27 dBm -2¢.27 dB 793.000 MHz 806.000 MHz 6.250 kHz 79346104 MHz -55.30 dBrn -20.30 dB
Y
i M T

Date: 16.FEB. 2018 12.49:58
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 13/

5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pe m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Sp

um

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢heck PA

20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG

10 dem I 10 dBm ﬂ

[ J‘

-10 dem ] ‘ﬁ‘ -10 dBm - |[|\

-20 dem f ! -20 dBm r l

SRURIGUS_LINE_ABS )l l\ | SFURIOUS_LINE_aBS_ ] \

-40 dBm \\,‘.JL_ 40 dBm —

-50 dBm I -50 dBm: I

s |

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit

763.000 MHz 775.000 MHz 6.250 kHz 76307792 MHz -60.15 dBm -26.15 dB 763.000 MHz 775.000 MHz 6.250 kHz 764.28871 MHz -60.38 dBm -25.38 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.84520 MHz -47.86 dBm -34.86 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,87797 MHz -48.24 dbm -35.24 dB
775.900 MHz 776.000 MHz 30,000 kHz 77597258 MHz -51.82 dBm -38.52 dB 775.900 MHz 776.000 MHz 30.000 kHz 77598417 MHz -52.97 dbm -39.97 db
776.000 MHz 788,000 MHz 100.000 kHz 777,31269 MHz 17.63 dém -12.17 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 17.86 dBm -12.14 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.01643 MHz -52.96 d&m -39.96 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.00355 MHz -47.63 dBm -34.83 dB
788.100 MHz 793.000 MHz 100.000 kHz 79010455 MHz -48.64 dBm -35.64 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,21014 MHz -45.97 dBm ~32.07 dB
793.000 MHz 806,000 MHz 6.250 kHz 798.43506 MHz -60.22 dEm -25.22 di 793.000 MHz 806.000 MHz 6.250 kHz 793,73377 MHz -60.10 dBm -25.10 dB

)

Date: 16,FEB. 2018 13:09:55

i

Date: 16.FEB.2018 13:15:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Sp

um

Ref Level 30,00 dém Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢heck PAES

20 dbipe—teuRIOUS }INE Ans DAKS e e —--

10 dem 10 dém

od3 i 1 0 dBm '""“—-*-1}

-10 dBm — I ¥ -10 dem — l

-20 dBm J ‘ -20 dBm

o l o [ \

SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_ | ]L

| ] 1

-40 dBm ﬁ.\r -40 dBm I

50 dgm ~ -S0 dem e

SR J A e

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.86214 MHz -59.59 dém -24.59 d& 763.000 MHz 775.000 MAz 6.250 kHz 770.68031 MAz -60.27 dbm -25.27 db
775.000 MHz 775.900 MHz 100,000 kHz 775.88337 MHz -44.53 dBm -31.53 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,86268 MHz -47.92 dbm -34.92 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96249 MHz -48.75 dBm -35.75 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99665 MHz -52.42 dBm -39.42 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.98102 MHz 3.43 dBm -26.57 d& 776.000 MHz 788.000 MHz 100.000 kHz 782,76723 MHz 3.50 dBm -26.50 dB
788.000 MHz 788,100 MHz 30.000 kHz 78801583 MHz -47.07 dém -34.07 d& 788.000 MHz 788.100 MHz 30.000 kHz 788,05190 MHz -43.49 dbm -30.49 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.16608 MHz -42.61 dBm -29.61 dB 788,100 MHz 793.000 MHz 100.000 kHz 789, 16608 MHz -30.43 dBm 26,43 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.00649 MHz -50.55 dém -24.55 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,34416 MHz -56.07 dBm -21.07 dB

Il

Date: 16.FEB.2018 13.08:18

i

Date: 16.FEB.2018 13:13:59
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SPORTON LAB.

FCC RF Test Re

port

Report No. : FG811821B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge

/1RB

Highest Band Edge / 1 RB

Sp. um :%:' Spectrum urzr‘
Ref Level 30.00 dbm  Offset 10.80 db Mode Auto Sweep Ref Level 30.00 dbm  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit dheck PAES Limit gheck PABS
20 dh'uuu EPURIOUS INE ARG DAES 20 dg;»;:_ PUBIOUS § E_ABS | pakg r‘
10 dBm ” 10d J\
o0de H 0 dBs ||
-10 d8m — Ih’ -10 dBm — rJ \\
20 dam | ! -20 dém f |
. k
o | .
SPURIOUS_LINE_ABS I SPURIOUS_LINE_ABS
-40 dBm ;‘ A | - -40 den ] ’J l\
s dam = MLALN, ] -50 dBm AT UT—
o | s |
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [ 'start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 763.16184 MHz -60.25 dém -25.29 db 763.000 MHz 775.000 MHz 6.250 kHz 765.04396 MHz -60.12 dBm -25.12 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.49345 MHz -48.31 dém -35.31 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.73591 MH2 -48.31 dBm -35.31 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92542 MHz -52.91 dBm -39.91 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.93551 MHz -53.27 dém -40.27 dB
776.000 MHz 788,000 MHz 100.000 kHz 77762438 MHz 10.66 dém -10.34 d& 776.000 MHz 788.000 MHz 100,000 kHz 786.39960 MHz .60 dBm -10.40 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,04201 MHz -53.02 dBm -40.02 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.00335 MHz 71 dBm -39.71 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.80455 MHz -48.42 dém -35.42 dB 788.100 MHz 793.000 MHz 100,000 kHz 790.83881 MHz 93 dBm ~34.93 dB
793.000 MHz 506.000 MHz 6,250 kHz 794.03247 MHz -50.08 dém -24.08 dB 793.000 MHz 506.000 MHz 6.250 kHz 796.18831 MHz 36 dBm Z24.96 dB
- —— -
il [ || L L )i ] L
Date: 16.FEB 2018 13:23:39 Date: 16 FEB.2018 12:25:16
Band Edge / Full RB
Spectrum I :%J
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
o dbipe —$PURIOUS | INE ABS DABS
10 dBm
0 dem [ ]
-10 dBm — ’ ‘
-20 dem |
. J \
| SPURIOUS_LINE ABS_ ’/ \L,
-40 dBm J, H"-M—m\_hl
50 dBm |'j
IETeRe=Te + i
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.88611 MHz -60.20 dBm -25.20 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.88696 MHz -42.44 dBm -29.44 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.99635 MHz -46.31 dBm -33.31 dB
776.000 MHz 788.000 MHz 100.000 kHz 782.57542 MHz 2.89 dBm -27.11 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.06459 MHz -41.97 dBm -28.97 db
788,100 MHz 793,000 MHz 100.000 kHz 788.16119 MHz -37.77 dBm -24.77 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.98052 MHz -53.73 dBm -18,73 dB
T
[ J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum = [ spectrum =
Ref Level 30.00 dBm  Offset 10.60 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit §heck PAES
20 dbipe—§PURIOUS | INE ABS ﬂ pake 20 dbipe_$PURIOUS ) INE_ABS paks -
10 dBm ‘ 10 dBm |
N | N ]
0 I 0 H
-10 dBm — IJ lll -10 dBm — J \I —
-20 dBm -20 dBm 1
SPURIOUS_LINE_AB " ]l SPURIOUS_LINE_AB } }
SPURIOUS_LINE ABS SPURIOUS_LINE_ABS
[A )
-40 dBm 1 \\“ -40 dBm I i \-
,l )
-50 dBm - e T -50 dBm (S S i
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeuUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77235664 MHz -60.20 dBém -25.20 de 763.000 MHz 775.000 MHz 6.250 kHz 772,08092 MHz -60.32 dBm -25.32 de
775.000 MHz 775.900 MHz 100.000 kHz 775.83841 MHz -48.32 dBm -35.32 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.48765 MHz -48.07 dBm -35.07 d&
775.900 MHz 776.000 MHz 30.000 kHz 775,94990 MHz -52.98 dBm -39.98 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98327 MHz -53.32 dBm -40.32 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.57642 MHz 19,30 dBm -10.70 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,37562 MHz 19,40 dBm -10.60 d&
788.000 MHz 788.100 MHz 30.000 kHz 788.05759 MHz -52.94 dBm -39.54 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.02073 MHz -52.40 dBm -39.40 d&
788.100 MHz 793.000 MHz 100.000 kHz 790,82902 MHz -48.49 dBm -35.49 dB 788.100 MHz 793.000 MHz 100.000 kHz 790.81923 MHz -47.87 dBm -34.87 dB
793.000 MHz 306,000 MHz 6,250 kHz 80587662 MHz -60.16 dBm -25.16 dB 793.000 MHz £06.000 MHz 6,250 kHz 802,14935 MHz -59.98 dBm -24.93 dB
- —_— . —_—
I a 3 i ] ) e

Date: 16.FEB. 2018 13:22:02

Date: 16.FEB.2018 132654

Band Edge / Full RB

L

J
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-40 dBm F I —.1
-50 dem r M
W [ s,
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.38262 MHz -60.20 dBm -25.20 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.88337 MHz -45.64 dBm -32.64 de
775.900 MHz 776.000 MHz 30,000 kHz 775.98796 MHz -49.72 dBm -36.72 da
776.000 MHz 788.000 MHz 100.000 kHz 782.45554 MHz 1.44 dBm -28.56 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.00155 MHz -43.44 dBm -30.44 db
788,100 MHz 793,000 MHz 100.000 kHz 788.18077 MHz -38.92 dBm -25.99 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.73377 MHz -52.19 dBm -17,19 dB
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LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Sp um || Spectrum o

Ref Level 30.00 dbm  Offset 10.60 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit dheck PAES Limit heck PAES

20 dbipe—§PURIOUS | INE ABS pAkS 20 dbife —§RURIOUS | 88 | DAES

10 dBm q 10 di ﬂ

| ]

-10 dBm — J'“‘L -10 dBm — i

|

-20 dBm f ,L -20 dém Jl !‘

SPURIOUS_LINE_ABS | L SPURIOUS_LINE_ABS " f l

~40 — } -40 der _,J 7 T

-50 dBm st T -50 dem = = i

Start 763.0 MHz 7007 pts Stop B06.0 MHz || [ start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 76264136 MHz -60.13 dBém -26.13 dB 763.000 MHz 775.000 MHz 6,250 kHz 770.24675 MHz -60.32 dém -25.32 db
775.000 MHz 775.900 MHz 100.000 kHz 775.84021 MHz -48.13 dBm -35.13 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.20365 MHz -48.34 dBm -35.34 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98337 MHz -53.00 dBm -40.00 dB 775.900 MHz 776.000 MHz 30,000 kHz 77598846 MHz -53.00 dém -40,00 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.55245 MHz 17.69 dBm -12.31 d8 776.000 MHz 768.000 MHz 100.000 kHz 786.41159 MHz .73 dBm -12.27 db
788.000 MHz 788.100 MHz 30.000 kHz 786.08207 MHz -53.11 dBm -40.11 d& 788.000 MHz 788.100 MHz 30,000 kHz 788,08716 MHz 76 dém -39.76 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.81923 MHz -48.35 dBm -35.35 dB 768.100 MHz 763.000 MHz 100.000 kHz 790.79476 MHz .05 dém -35.05 dB
793.000 MHz 306,000 MHz 6,250 kHz 80526623 MHz -59.84 dBm -24.84 dB 703.000 MHz 806.000 MHz 6,250 kHz 705,22727 MHz 00 dem -55.00 dB

- —_— -—r
Il a - . I J -
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Date: 16 FEB 2018 13:33:52

Band Edge / Full RB

Spectrum I

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep
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@1 AvgPwr
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Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.79021 MHz -60.22 dBm -25.22 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89595 MHz -46.37 dBm -33,37 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.99336 MHz -50.36 dBm -37.36 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.30470 MHz 0.49 dBm -29.51 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.00614 MHz -43.85 dBm -30.85 dB
788,100 MHz 793,000 MHz 100.000 kHz 788.22483 MHz -39.52 dBm -26,52 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.33117 MHz -52.23 dBm -17.23 dB
T

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7-16 of 27
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IC LTE Band 13 /5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pectrum | um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PA
20 dbipe—teuRIOUS }INE Ans DAKS 20 dbife—$PURIOUS | INE ABS pass n
10 dem- 1 10 deém J
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-10 dem — ll -10 dBm e ’
-20 dém \ 20 dBm }
SPURIGUS_LINE ABS A 1\ | SFURIOUS_LINE ABS ] k
-40 dBm: J \JHL_/J W -40 dBm _JV
-50 dBm I 50 dBm i
Start 763.0 MHz 7007 pts stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 Mz | 775,000 MRz 6,250 kHiz 774.11888 MRz ~60.35 dem -25.35 0B 763.000 MAz | 775.000 MRz 6.250 knz 763,02997 Mhz -60.21 dbm -25.21 06
775.000 MHz 776,900 MHz 100000 kHz 776.89336 MHz -32.10 dBm -19.10 d& 775.000 MHz 776,900 MHz 100.000 kHz 775 6460 MHZ 45 54 dbm it ta dp
776.900 MHz 777,000 MHz 30.000 kHz 776,99615 MHz -27.34 dBm -14.34 dB 776,000 MHz 777.000 MHz 30,000 kHz 376.97597 Mz 53.21 dam a0 21 dB
777.000 MHz 787,000 MHz 100,000 kHz 777,37463 MHz 19.63 dBm -10.37 d8 777.000 MHz 787.000 MHz 100,000 kHz 78668531 MHz 19.75 dBm -10.25 dB
787.000 MHz 787,100 MHz 30.000 kHz 78709895 MHz -52.96 dBm -39.96 d& 787.000 MHz 787.100 MHz 30.000 kHz 767.00075 MHz -26.69 dBm -13.69 d&
787.100 MHz 793,000 MHz 100.000 kHz 788.29945 MHz -48.70 dBm -35.70 dB 787 100 MH= 793.000 Mz 100.000 kHz 787 10295 MHe 3269 dBm 1569 db
793.000 MHz B0C.000 MHz 6.250 kHz 802.52597 MHz -60.05 dém -25.05 dé 793.000 MHz 806.000 MHz £.250 kHz 802.51295 MHz -60.11 dBm -25.11 dB

Il ) i

Date: 16,FEB 2018 13:53:35 Date: 16.FEB. 2018 14:00:04

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
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Limit Fheck PAES Limit ¢heck PAES
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S50 J [ S0

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri Emissil Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,92208 MHz -59.31 dém -24.31 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 774,20870 MAz -60.32 dbm -25.32 de
775.000 MHz 776.900 MHz 100,000 kHz 776.88956 MHz -32.05 dBm -19.05 de 775.000 MHz 776.900 MHz 100.000 kHz 776,86489 MHz -44.74 dbm -31.74 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99615 MHz -32.06 dBm -19.06 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.94071 MHz -49.04 dBm -36.04 dB
777.000 MHz 787.000 MHz 100.000 kHz 781.38062 MHz 5.82 dBm -24.18 d& 777.000 MHz 787.000 MHz 100.000 kHz 793,15884 MHz 5.73 dBm -24.27 dB
787.000 MHz 767,100 MHz 30.000 kHz 787.06149 MHz -45.43 dBm -32.43 dé 787.000 MHz 767.100 MHz 30.000 kHz 787.00025 MHz -33.09 dBm -20.09 de
787.100 MHz 793.000 MHz 100.000 kHz 789.20714 MHz -40.87 dBm -27.87 dB 787,100 MHz 793.000 MHz 100.000 kHz 787,10295 MHz 36,60 dBm -23.60 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.52597 MHz -57.43 dBm -22.43 di 793.000 MHz 806.000 MHz 6.250 kHz 793,46104 MHz -54.44 dBm -19.44 dB

\
) I )
Dete: 16.FEB.2015 15:48:43 Date: 16.FEB.2018 135512
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SPORTON LAB.
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IC LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum | um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PA
20 dbe—beupious Line ans BAKS 20 dbife—$PURIOUS | INE ABS pass
10 dem- 10 deém Jﬁ
0da ‘ 0dBm ]
-10 dem — ll -10 dBm e ’
-20 dém k 20 dBm ’
SRURIGUS_LINE_ABS '4 \ | SFURIOUS_LINE_aBS_ ] l\
-40 dBm J \J JJL__A -40 dem J f’ 1\
-50 dBm = i 50 dBm T
-8, l Sl
Start 763.0 MHz 7007 pts stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 Mz | 775,000 MRz 6,250 kHiz 774,65834 MRz ~60.23 dbm -25.23 a8 763.000 MAz | 775.000 MRz 6.250 knz 762,16783 Mhz -60.23 dbm -25.23 06
775.000 MHz 776,900 MHz 100000 kHz 776.89905 MHz -31.28 dBm -18.28 dB& 775,000 MH= 776.900 MHz 100.000 kHz 27t 91304 MH= 48 39 dBm it 39 dp
776.900 MHz 777,000 MHz 30.000 kHz 776,99855 MHz -26.82 dBm -13.82 dB 776,500 MHz 777.000 MHz 30,000 kHz 376.91943 Mz 53.21 dbm a0 21 dB
777.000 MHz 787,000 MHz 100,000 kHz 777.33467 MHz 19,35 dBm -10.85 d& 777000 MHe 287,000 MHz 100,000 kHz 28664535 MHe 19.44 dBm 10°56 db
787.000 MHz 787,100 MHz 30.000 kHz 78701484 MHz -53.19 dém -40.19 d& 787.000 MHz 787.100 MHz 30.000 kHz 767.00075 MHz -27.83 dBm -14.83 d&
787.100 MHz 793,000 MHz 100.000 kHz 787.60395 MHz -48.68 dBm -35.63 dB 787,100 MHz 793.000 Mz 100000 kHz 787 10295 MHe 3369 dom 2069 db
753.000 MHz 205.000 MHz 6.250 kHz 797 94156 MHz -60.29 dém -25.29 dB 753.000 MHz 806,000 MHz £.250 kHz 7599.85065 MHz -60.07 dBm -25.07 db
Y
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Date: 16,FEB. 2018 13:51:58
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Date: 16.FEB. 2018 135827
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Ref Level 30,00 dém

Offset 10.80 de
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[ Start 763.0 MHz 7007 pts Stop 806.0 MHZ

purious E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774,98611 MHz -59.28 dem —24.28 de 763.000 MHz 775.000 MAz 5.250 k2 76436064 MHz ~60.26 dBm 25.26 0B
775.000 MHz 776,900 MHz 100,000 kHz 776,99715 MHz -38.24 dem -25.24 db 775.000 MHz 776.900 MHz 100.000 kHz 776.85729 MHz -44.28 dBm 31,26 db
176300 MH2 777.000 MHz 30.000 kHz 776.99985 WHz -37.11 dém -24.11 d8 776.500 MHz 777.000 MHz 30.000 kHz 776.98367 MHz -48.08 dbm -35.08 dB
777.000 MHz 787,000 MHz 100.000 kHz 781,55045 MHz 4.54 dem -25.46 dB 777.000 MHz 787.000 MHz 100.000 kHz 782,95904 MHz 4.39 dBm -25.61 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.01034 MHz -44.34 dém -31.34 d& 787.000 MHz 767.100 MHz 30.000 kHz 767.00664 MHz -36.45 dBm -23.45 db
787.100 MHz 793.000 MHz 100,000 kHz 787,155599 MHz -40.23 dém -27.23 dB 787,100 MH= 783.000 MH2 100,000 kHz 787 10205 MH= 3768 dBrm o468 db
793.000 MHz 508,000 MHz 5.250 kHz 793.01948 MHz -59.35 dBm ~24.36 d& 753.000 MHz 806.000 MHz £.250 kHz 793.44805 MHz -55.00 dBm -20.00 dB
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IC LTE Band 13 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77000699 MHz -60.14 dBm -25.14 d& 763.000 MHz 775.000 MHz 6.250 kHz 76801698 MHz -60.14 dBm -25.14 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.89505 MHz -33.46 dBém -20.45 di 775.000 MHz 776.900 MHz 100.000 kHz 77675100 MHz -48.49 dBm -35.49 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99785 MHz -30.22 dBm -17.22 dB 276.500 MHz 777.000 MHz 30.000 kHz 776.95623 MHz -53.32 dbm -20.32 de
777.000 MHz 787.000 MHz 100.000 kHz 777,33467 MHz 17.62 dém -12.18 dB 777.000 MHz 787.000 MHz 100.000 kHz 786.63536 MHz 17.83 dBm -12.17 dB
787.000 MHz 787,100 MHz 30.000 kHz 787,04990 MHz -53.22 d&m -40.22 dé 787.000 MHz 767.100 MHz 30.000 kHz 787.00055 MHz -29.09 dBm -16.09 d8
787.100 MHz 793.000 MHz 100.000 kHz 787.25619 MHz -48.70 dBm -35.70 dB 787,100 MHz 793.000 MHz 100.000 kHz 787,10205 MHz -34.50 dBm -21.50 dB
793.000 MHz 806,000 MHz 6.250 kHz 799.46104 MHz -60.19 dém -25.19 dB 793.000 MHz 806.000 MHz 6.250 kHz 796.72078 MHz -60.08 dBm -25.08 dB

\
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Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Sp

um
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i Spurious Emissions
Mw | _Rangeup | RBW | Frequency | _Powerabs | Alimit | Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.87413 MHz -59.75 dém -24.75 dB 763.000 MHz 775.000 MAz 6.250 kHz 760.22777 MAz -60.20 dBm -25.30 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.89715 MHz -37.95 dém -24.95 dB 775.000 MHz 776.900 MHz 100,000 kHz 776.89715 MHz -44.37 dbm -31.37 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99345 MHz -37.77 dém -24.77 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.04481 MHz ~43.71 dBm 3571 dB
777.000 MHz 787,000 MHz 100.000 kHz 780.98102 MHz 3.52 dém -26.48 dB 777.000 MHz 787.000 MHz 100.000 kHz 782,74925 MHz 3.48 dBm -26.52 dB
787.000 MHz 767,100 MHz 30.000 kHz 78704471 MHz -45.00 dém -32.00 dé 787.000 MHz 767.100 MHz 30.000 kHz 787.00175 MHz -37.29 dBm -24.29 de
787.100 MHz | 753,000 MHz 100.000 kHz 787.16185 MHz -40.89 dm -27.89 db 787,100 MHz 793,000 MHz 100,000 kHz 767,10295 MHz -37.71 dBm -24.71 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.11039 MHz -59.49 dém ~24.49 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.18831 MHz -55.95 dbm -20.95 dB
T
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SPORTON LAB.
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IC LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Sp. um :%:' Spectrum urzr‘
Ref Level 30.00 dbm  Offset 10.60 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 76940759 MHz -60.11 dBém -26.11 dB 763.000 MHz 775.000 MHz 6,250 kHz 773.54346 MHz -60.33 dém -25.33 db
775.000 MHz 776.900 MHz 100.000 kHz 776.89905 MHz -39.22 dBm -26.22 di 775.000 MHz 776.900 MHz 100.000 kHz 776.88387 MHz -48.42 dBm -35.42 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99975 MHz -39.15 dBm -26.15 dB 776.900 MHz 777.000 MHz 30,000 kHz 776,97228 MHz -52.24 dBm -39.24 dB
777.000 MHz 787,000 MHz 100,000 kHz 777.62438 MHz 19,72 dBm -10.28 d& 777.000 MHz 787.000 MHz 100.000 kiHz 786.38561 Mz 19.63 dBm -10.37 dB
787.000 MHz 787,100 MHz 30.000 kHz 787.09256 MHz -52.56 dBm -39.56 d& 787.000 MHz 787.100 MHz 30.000 kHz 787.00095 MHz -40.09 dBm -27.09 dB
787.100 MHz 793,000 MHz 100.000 kHz 787.,10295 MHz -48.36 dBm -35.36 dB 787.100 MHz 793.000 MHz 100.000 kHz 787.10295 MHz -39.98 dém -26.98 dB
793.000 MHz 306,000 MHz 6,250 kHz 795,12338 MHz -60.02 dBm -25.02 dB 703.000 MHz 806,000 MHz 6,250 kHz 796,27922 MHz 13 dem 5513 dB
- —_— -
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Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775,000 MHz 6.250 kHz 771.70929 MHz -60.10 dem -25.10 d8
775,000 MHz 776,900 MHz 100.000 kHz 776.89905 MHz -33.33 dBm -20.33 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99945 MHz -35.48 dBm -22.48 dB
777.000 MHz 787.000 MHz 100.000 kHz 782.58941 MHz 2.88 dBm -27.12 db
787.000 MHz 787,100 MHz 30,000 kHz 787.00225 MHz -35.65 dBm -22.65 db
787,100 MHz 793,000 MHz 100,000 kHz 787.10295 MHz -33.52 dBm -20.52 dB
793,000 MHz 806,000 MHz 6.250 kHz 794,25325 MHz -53.48 dBm -18.48 dB
T

L

J

Date 18 EER 2048 44.13.0

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7-20 of 27



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

IC LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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763.000 MHz 775.000 MHz 6,250 kHz 770.16284 MHz -60.10 dém -25.10 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.48352 MHz -60.37 dBm -25.37 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.89905 MHz -39.41 d8m -26.41 dB 775.000 MHz 776.900 MHz 100.000 kHz 775.09016 MHz -48.49 dBm -35.49 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99216 MHz -38.88 dBm -25.88 dB 776.900 MHz 777.000 MHz 30,000 kHz 776.98646 MHz -52,03 dém -30.93 dB
777.000 MHz 787.000 MHz 100.000 kHz 777.55445 MHz 10,39 dém -10.61 d& 777.000 MHz 787.000 MHz 100,000 kHz 786.37562 MHz 47 dBm -10.53 dB
787.000 MHz 787,100 MHz 30.000 kHz 787,03591 MHz -52.91 dBm -39.51 dB 787.000 MHz 787.100 MHz 30,000 kHz 787.00475 MHz 95 dem -24.95 de
787.100 MHz 793.000 MHz 100.000 kHz 790.75140 MHz -48.50 dém -35.50 dB 787.100 MHz 793.000 MHz 100,000 kHz 787.10295 MHz 67 dBm ~27.67 dB
793.000 MHz 506.000 MHz 6,250 kHz 802.70779 MHz -60.12 dém -25.12 dB 793.000 MHz 506.000 MHz 6.250 kHz 801,12338 MHz 96 dBm Z24.96 dB
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775,000 MHz 776,900 MHz 100.000 kHz 776.89525 MHz -38.98 dBm -25.98 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.97408 MHz -41.86 dBm -28.86 dB
777.000 MHz 787.000 MHz 100.000 kHz 782.43956 MHz 1.51 dBm -28.49 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.00385 MHz -40.80 dBm -27.80 dB
787,100 MHz 793,000 MHz 100.000 kHz 787.10295 MHz -37.63 dBm -24.63 db
793,000 MHz 806,000 MHz 6,250 kHz 793.73377 MHz -52.32 dBm -17.32 dB
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IC LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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775.000 MHz 776.900 MHz 100.000 kHz 776.89505 MHz -35.41 d&ém -26.41 di 775.000 MHz 776.900 MHz 100.000 kHz 776.16638 MHz -48.46 dBm -35.45 di
776.900 MHz 777.000 MHz 30.000 kHz 776.99216 MHz -38.88 dBm -25.88 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.92962 MHz -53.09 dBm -40.09 dB
777.000 MHz 787,000 MHz 100,000 kHz 777.55445 MHz 19,39 dBm -10.61 d& 777.000 MHz 787,000 MHz 100.000 kHz 786,40550 MHz 17.83 dBm -12.17 d&
787.000 MHz 787.100 MHz 30.000 kHz 787.03551 MHz -52.91 dBm -39.51 d& 787.000 MHz 787.100 MHz 30.000 kHz 787.00015 MHz -43.19 dBm -30.1%9 d&
787.100 MHz 793.000 MHz 100.000 kHz 790.75140 MHz -48.50 dBm -35.50 dB 787.100 MHz 793.000 MHz 100.000 kHz 787.10295 MHz -43.68 dBm -30.68 d&
793.000 MHz 306,000 MHz 6,250 kHz 802,70779 MHz -60.12 dBm -25.12 dB 793.000 MHz £06.000 MHz 6,250 kHz 804,18831 MHz -60.17 dBm -25.17 dB
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776.900 MHz 777.000 MHz 30.000 kHz 776.99585 MHz -44.00 dBm -31,00 dB
777.000 MHz 787.000 MHz 100.000 kHz 781.30070 MHz 0.64 dBm -29.36 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.00994 MHz -41.74 dBm -28.74 db
787,100 MHz 793,000 MHz 100.000 kHz 787.10884 MHz -38.59 dBm -25.59 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.30519 MHz -52.44 dBm -17.44 dp
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Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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30.000 MHz 763.000 MHz 100.000 kHz 605.04823 MHz -58.21 dBm -45.21 dB 30,000 MHz 763.000 MHz 100.000 kHz 6E2.18016 MHz -57.59 dBm -44.890 dB
806.000 MHz 1.000 GHz 100.000 kHz 893.98351 MHz -56.81 dbm -43.81 dB 806.000 MHz 1,000 GHz 100.000 kHz 971.54473 MHz -56.98 dBm -43.98 db
1.000 GHz 3.000 GHz 1.000 MHz 2.99525 GHz -47.33 dBm -34.33 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -47.22 dBm -34.22 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99085 GHz -41.91 dBm -28.91 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.88086 GHz -41.99 dBm -28.99 dB
{ 1 J L] ( )| J L]

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum = [ spec o
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit
INE_ABS PABS 10 éé%»- INE_ABS
[ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm -40 dBm
. prmen WP . . L',_M
-50 dBm -50 dbm
et Mot
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 728.38306 MHz -57.08 dBm ~44.,08 dB 30,000 MHz 763.000 MHz 100.000 kHz 722.52199 MHz -58.15 dBm -45.15 dB
806.000 MHz 1.000 GHz 100.000 kHz 860.31334 MHz -56.78 dbm -43.78 dB 806.000 MHz 1,000 GHz 100.000 kHz 962.40330 MHz -57.08 dBm -44.08 db
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